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(Numero) Number 
(Fecha) Date 

OUALITY ASSURANCE CERTIFICATE OF COMPLIANCE 
(ACCORDINC TO EN10204 TYPE 3.1) 

ASEGURAMIENTO DE CALIDAD CERTIFICADO DE CUMPLIMIENTO 
WE CERTIFY THATTHE PRODUCT LISTED BEWW WAS DESIGNED. MANUFACTURED AND TESTED ACCORDING'TO OUR QUALITY SYSTEM AND REQUIREMENTS GlVEN IN ONE OR MORE OF THE 

FOLWWíNG STANDARDS LAST EDITION: 
(CERTIFICAMOS QUE ELPRODUCTO LISTADO ABAlO FUE DISENADO. FABRICADO Y PROBADO DE ACUERDOCON NUESTRO SISTEMA DE CALIDAD Y CON REQUISITOS ESTABLECIDOS EN UNO O MAS DE LOS SIGUIENTES 

ESTANOARES ULTIMA E D I C I ~ N )  

AP1598 - VALVE MSPECTION AND TESTMG 
API 599 -METAL PLUG VALVES - FLANGED, THREADED AND WELDING 
ANSlB16-10 - FACE TO FACE AND END TO END DIMENSIONS OF VALVES 
ANSlB16-34 - VALVES - FLANGED, THREADED AND WELDING ENDS 
MSS-SP6I - PRESSURE TESTING OF STEEL VALVES 

AP16D - PlPELINE VALVES - GATE. PLUG. BALL AND CHECK 
i P I  ol - STCCL ( A T E  VkLVES. FL4Niik.l) .\SI> Wt I I>l\(i ENDS 
AVSI 810-II - I OKGI:I> I : I~I I I \GS.  SOCKCT - \\ CLDMCI .\\D I I IKI 'ADED 
API 602 

FAClO-21 REV ' 

CERTIFICADO POR: CERTIFIED BY : 
ASEGURAMIENTO DE CALIDAD QUALITY ASSURANCE 

Part No. AC042A08MAA8300000 r 
(Código) 

Descriotion 4" Fig. 5206 F UT WCB, API TRIM No.8 830000 
Descripci6n CAST STEEL CATE VALVE 300 CLASS 

( V A L W L A  COMPUERTA DE ACERO FUNDIDO CLASE 300) 
VALVE WlTH LOW EMlSSlON CONTROL (Y) PPM'S MAX.) WLVLILA SUMEYISTRADA CON CONTROL DE BAJAS 
EMISIONES FUGITIVAS (M PPM'S MAX.) ) 

SlDE (LAWI 
1 2 

HYDROSTATIC (PSI) 
ImDRDSTAnCA) 

PNEUMATIC (PSI) 
(NEUMATICA) 

\ 

I MECHANICAL TESTS (PROP. MECANICASI 

1125 1125 N A  N A  

80 80 

TENS YIELD ELG RED BHN 

m 1  m1 % % 
C V N  IST 2ND JRD A V 0  

72.93 49.88 30 53 157 

74.67 49.59 32 59 154 

101.07 68.73 26 46 273 

CHEMICAL COMPOSITION (%) COMPOSICI~N QUIMICA (%) 

ITEM HEAT No. MATERIAL 
(PARTE) (COLADA) 1ASTM) 

BODY WH16164 ASTMA-216MICB 

CUERPO 

BONNET WH19056 ASTMA-216i?VCB 
S O m  

WEDGE D3554 ASTM A-2I7ICAIS 
DISCD 

C Mn P S Si Ni Cr Mo Cu V Cb 
0.200 0.850 0.026 0.020 0.502 0.046 0.018 0.019 0.009 0.004 

NomlAted to iNomlAdo a) 920 Temoer to (Temole a) 650 Cwled in air (Enfriado en sin) 
0.199 0.890 0.014 0.026 0.408 0.034 0.058 0.015 0.016 0.004 

Nomlirated to (Nomluado a) 930 Te-r to (Temole a) 650 Cwled in a k  (En6kdo en a¡=.) 
0.100 0.740 0.028 0.011 0.940 0.890 12.280 0.039 0.040 0.002 

Nomalirado a (NomUzated tol 970 T-le a Vcmrxr to) 630 Enhiado eo aire. (Cwled ui a".) 


